
1 

ORDINANCE NO. 2021- 

CITY OF POMPANO BEACH 

Broward County, Florida 

AN ORDINANCE OF THE CITY COMMISSION OF 

THE CITY OF POMPANO BEACH, FLORIDA, 

APPROVING AND AUTHORIZING THE PROPER 

CITY OFFICIALS TO EXECUTE CONTRACTS 

FOR CONSULTING/PROFESSIONAL SERVICES 

BETWEEN THE CITY OF POMPANO BEACH AND 

CAROLLO ENGINEERING, INC., ECKLER 

ENGINEERING, INC., MCCAFFERTY BRONSON 

CONSULTING, LLC, GLOBALTECH, INC., 

STANTEC CONSULTING, INC. AND TETRA 

TECH, INC., FOR CONTINUING CONTRACTS 

FOR ENGINEERING SERVICES; PROVIDING FOR 

SEVERABILITY; PROVIDING AN EFFECTIVE 

DATE. 

WHEREAS, pursuant to law, ten (10) days' notice has been given by publication in a paper 

of general circulation in the City, notifying the public of this proposed ordinance and of a public 
[...]
•	 The City of Tamarac - Eckler Engineering has provided general water and wastewater engineering 
services to the City of Tamarac since 2001.

•	 The City of Coconut Creek - Eckler Engineering has provided general water and wastewater engineering 

Exhibit A - RLI E-23-20
DocuSign Envelope ID: B1A3E2D3-E5F8-46FB-B9AC-B964EA8E9667



Page 59                    

services to the City of Coconut Creek since 2010.

•	 The City of Margate - Eckler Engineering has provided general water and wastewater engineering 
services to the City of Margate in March 2018. 

•	 The Village of Islamorada - Eckler Engineering has provided continuing engineering services since 
2015.

•	 The City of Marathon - Eckler Engineering entered into a Continuing Services Agreement for water and 
wastewater engineering with the City of Marathon in 2017.

•	 The North Key Largo Utility Authority  and the Okeechobee Utility Authority - Although not considered 
as continuing contracts, Eckler Engineering has completed multiple water and wastewater engineering 
service task orders for these two utilities since 2010.

In addition to these continuing contracts, Eckler Engineering is currently providing water, wastewater, and civil / 
environmental engineering services to other clients within the southeast Florida geographical region. 

PROJECT TEAM COLLABORATION

The project team selected for this RLI has a vast amount of experience intended to benefit and meet all of the 
water and reuse water treatment facility’s needs of the City of Pompano Beach.  The multiple team members 
not only have individual experiences with their firms and working with Eckler Engineering, but bring with them 
experience not only of the individual, but with the entire firm on a multitude of various and similar projects 
that are anticipated for the City of Pompano Beach.  This arrangement gives us the opportunity to draw on 
experience not just local to the City but across the State of Florida.

The members of our project team have participated in various collaborations and projects. Currently, members 
of this project team are working with Eckler Engineering on the following projects:

•	 Replacement Water Plant Control and Administration Building for the City of Tamarac.

•	 Water Treatment Plant Improvements for the Okeechobee Utility Authority.

•	 Fluoride System Upgrades for Palm Beach County Water Utilities Department, Water Treatment Plants 
3, 8, 9, and 11.

•	 Water Treatment Plant No. 2 Treatment and Disposal Improvements for Palm Beach County Water 
Utilities Department.

•	 Design-Build Optimization and Improvements for Water, Wastewater and Reclaimed Water, Palm 
Beach County Water Utilities.

PERFORMANCE RECORD

We believe that the success of our project performance can best be demonstrated by the fact that most of our 
work comes from repeat clients and Eckler Engineering, since our inception in 1985, has completed more than 
675 water, wastewater, and reclaimed water projects with individual construction values ranging from $50,000 
to over $91 Million and has never had a claim for errors or omissions filed against our firm.  Additionally, there 
has never been an indemnity payment by any professional liability carrier on behalf of Eckler Engineering.  We 
believe that this record indicates our understanding of our Client’s needs and our ability to successfully carry 
through with a project that meets the client’s goals and objectives.

STATEMENT OF SKILLS AND EXPERIENCE OF PROJECT TEAM
Exhibit A - RLI E-23-20

DocuSign Envelope ID: B1A3E2D3-E5F8-46FB-B9AC-B964EA8E9667



RESUMES OF KEY PERSONNEL

Exhibit A - RLI E-23-20
DocuSign Envelope ID: B1A3E2D3-E5F8-46FB-B9AC-B964EA8E9667



Page 60                    

RESUMES OF KEY PERSONNEL

 
Douglas K. Hammann, P.E.  
 
 
 
Principal Engineer with 31 years of experience in the planning, design, permitting and 
construction administration of water, wastewater and reclaimed water projects for various 
municipal and private clients.  These projects have included master planning, design, 
permitting and construction monitoring of water distribution systems, sanitary sewer 
collection and transmission systems, additions/rehabilitation of water treatment plants, and 
reclaimed water treatment and distribution systems. 
 
 
 
Experience 
 
1989 - Present Eckler Engineering, Inc. 
 

RAW WATER SUPPLY 
 

Replacement of Raw Water Supply Wells 18, 19 & 20, City of Coral Springs 
Eckler Engineering provided design, permitting and services during construction for the 
replacement of three raw water supply wells for the City of Coral Springs. Eckler designed 
the wells due to lack of water production. The project included relocating the three supply 
wells and approximately 1,500 feet of 12-inch and 8-inch ductile iron water main. The 
design components of the supply wells are comprised of drilling, wellheads, column pipe, 
pumps, control panels and electrical requirements. The construction cost for this project 
was $3,570,000. 
 
Forest Hills Wellfield Rehabilitation, Coral Springs, FL 
Eckler Engineering provided the evaluation, preliminary design, final design, bidding 
assistance and engineering services during construction for the rehabilitation of the City of 
Coral Springs existing Forest Hills Wellfield. The project is the fourth phase of rehabilitation 
improvements to the City’s existing raw water supply wells, per the recommendations of 
the Utility System Master Plan Update, Eckler Engineering 2006 and the Raw Water Supply 
System Evaluation Report, Eckler Engineering 2007. The general scope of improvements 
for this project include: Abandonment of three (3) existing surficial aquifer wells; drilling and 
development of two (2) 30" diameter, 180 feet depth surficial aquifer wells; casing cleaning, 
screen cleaning, casing lining and re-development of five (5) existing surficial aquifer wells; 
construction of new wellheads, pumping systems, controls, electrical and civil 
improvements for seven (7) well sites. 
 
Replacement Raw Water Supply Wells 2, 3, 4, 5, 6, 7, 8 and 11 
These wells were over 30 years old and needed to be replaced because there were 
problems with the casing integrity.  These wells were drilled and replaced with PVC casings 
and stainless steel screens.  New pumps and motors, wellheads, electrical, controls and 
meters were also a part of the overall project(s). 
 

POTABLE WATER TREATMENT/STORAGE 
 
Surface Water Treatment Plant Improvements, Okeechobee Utility Authority 
Eckler Engineering is currently providing design services for surface water treatment plant 
improvements for the Okeechobee Utility Authority.  The improvements currently under 
design includes the addition of a 3.0 MG prestressed concrete ground storage tank, new 
high service pumps , new transfer pumps, new backwash pumps, addition of a new gravity 
sludge thickener and improvements to the existing Actiflo system.   
 
 
 

 

Years of Experience 
31 
 
Education 
ME, Environmental and 
Water Resources 
Engineering, Florida 
Atlantic University 
 
BSCET, Civil 
Engineering, Southern 
Illinois University  
 
AS, Architectural 
Technology, Rend Lake 
College 
 
Professional 
Registrations 
 
Professional Engineer  
Florida, 1996 
Ohio - 2006 
 
Affiliations 
ASCE Broward Branch 
Past President 
AWWA 
FWEA 
WEF 
 
Publications 
 
WEF Committee to 
update EPA Manual 
Alternative Wastewater 
Collection Systems 
(EPA/625/1-91/024 
 
Evaluation of a Magnetic 
Ion Exchange Resin to 
meet DBP Regs at the 
Village of Palm Springs, 
Journal AWWA, 
February 2004, Volume 
96, Number 2 
 

Summary 

Project Experience 

Exhibit A - RLI E-23-20
DocuSign Envelope ID: B1A3E2D3-E5F8-46FB-B9AC-B964EA8E9667



Page 61                    

Douglas K. Hammann, P.E.   
 
 
 
 

Project Experience cont’d 

Surface Water Treatment Plant Softening Evaluation, Okeechobee Utility Authority 
Eckler Engineering provided engineering services to the Okeechobee Utility Authority associated with the evaluation of 
water softening equipment at their two existing water treatment plants.  On-site pilot well testing of Ballasted 
Floculation/Softening (Actiflo®) and Combination Cation/Anion exchange (MIEX MIco process) were completed.  Eckler 
Engineering evaluated fluctuating water quality parameters inclusive of hardness, turbidity and color and compared water 
quality results with different water treatment processes.  After gathering and analyzing data, Eckler Engineering 
recommended to incorporate an Actiflo® softening system at the ground water treatment plant.  Other miscellaneous 
civil, mechanical, structural, electrical and instrumentation system improvements have also been recommended.  At the 
surface water treatment plant, Eckler Engineering recommended various modifications/upgrades to the existing Actiflo® 
softening system. 
 
Stock Island Pump Stations Design/Build Distribution and Back Pump Improvements, FKAA 
Removal and replacement of existing potable water distribution pumps and drivers (electric and diesel) and ancillary 
items such as VFD's and engine controls.   Other miscellaneous items addressed included: piping, valves and meter 
replacements; miscellaneous structural/architectural improvements; electrical and control modifications; and minor HVAC 
improvements. Project delivery method was design/build. 
 
MAWSS MIEX® Pretreatment System Review and Evaluation 
Evaluation and review for the implementation of a magnetic ion exchange (MIEX® ) Pretreatment System, the existing 
Mobile Area Water and Sewer Systems, 30 MGD H. E. Meyers Water Filtration Facility, and 16 MGD E. M. Stickney 
Water Filtration Facility. The evaluations included the preparation of preliminary design documents and construction cost 
estimates. 
 
Reclamation of Nano Filtration Concentrate 
Feasibility evaluation and preliminary design recommendations for the incorporation of magnetic ion exchange (MIEX®) 
system for reduction of organic concentrations and color from nano filtration concentrate. The system was proposed for 
the reclamation of the concentrate and returning of the effluent stream to the City of Boca Raton's existing conventional 
lime softening filtration plant. 
 
7.5 MGD MIEX Pretreatment System 
Addition of a magnetic ion exchange MIEX Pretreatment System for removal of TOC from an Ohio River raw water supply 
upstream of the City of Portsmouth, Ohio's existing water filtration plant.   Project completed using design/build delivery 
method. 
 
Rehabilitation of Water Treatment Plants 
Upgrading of the R.  L.  Pratt and Main Water Treatment Plants by adding a magnetic ion exchange (MIEX) system for 
the removal of TOC and the conversion of the gas chlorination system to a sodium hypochlorite feed system at the Village 
of Palm Springs.  FICE Engineering Excellence Award Winner 2005.  ACEC National Recognition Award, 2006. 
 
Miscellaneous Water Treatment Plant Improvements, Phase III, City of Coral Springs 
Eckler Engineering provided the evaluation, preliminary design, final design, bidding assistance and engineering services 
during construction for the Third phase of improvements to the City of Coral Springs existing 16.0 MGD lime softening 
Water Treatment facility. The improvements follow the recommendations of the 2006 Utility System Master Plan Update, 
prepared by Eckler Engineering. The general scope of improvements included: New high service pump station; new 
chemical storage and feed building (for Coagulant Aid, Hexametaphosphate, Ammonia and Fluoride); New plant wide 
SCADA system and fiber optic network; New electrical feeder, distribution and VFD’s for the high service pump station; 
modifications to the existing sodium hypochlorite feed system to convert from positive displacement pumps to low 
pressure distribution; remodel of two story WTP administration building; yard piping improvements, civil site work, 
instrumentation and control systems and electrical. 
 
Miscellaneous Water Treatment Plant Improvements, Phase II, City of Coral Springs 
Demolition of the previously decommissioned clearwell, replacement of the four (4) existing tray aerators and 
rehabilitation of the existing aeration structure, construction of a new backwash water supply pump station with two (2) 
new variable speed vertical turbine filter backwash pumps, removal/replacement of four (4) vertical turbine filter effluent 
transfer pumps, removal/replacement of dewatering building roof, structural repair of steel column located in dewatering 
building, removal/replacement of two (2) drum belt vacuum filter systems, miscellaneous yard piping improvements, 

Exhibit A - RLI E-23-20
DocuSign Envelope ID: B1A3E2D3-E5F8-46FB-B9AC-B964EA8E9667



Page 62                    

Douglas K. Hammann, P.E.   
 
 
 
 

Project Experience cont’d 

miscellaneous process instrumentation and controls, miscellaneous electrical work, sitework and restoration including 
but not limited to asphalt paving, concrete sidewalks, earthwork, grading, sodding, and site cleanup, surface preparation 
and painting including but not limited to interior and exterior surfaces, submerged steel and concrete, flooring, and piping. 
 
Three Water Booster Stations, City of Coral Springs 
Eckler Engineering, Inc. rehabilitated three (3) potable water boosters stations within the City of Coral Springs.  The aging 
booster stations required new mechanical, electrical and instrumentation equipment along with miscellaneous civil site 
plan improvements. Each of the stations help sustain the design pressure within the distribution system.   
 
1.0 MGD Brackish Water R.O. WTP 
Design/build services for the completion of a 1.0 MGD brackish water reverse osmosis water treatment facility. This facility 
was incorporated into an existing site with an existing ground storage tank. The water is utilized for irrigation of the existing 
Lost Tree Golf Club. 
 
Water Treatment Plant Washwater Recovery Basin, City of Tamarac 
Construction of the addition of a new filter backwash recovery basin complete with two decant basins, washwater recovery 
pumping system, lime sludge removal pumping system, controls, electrical, and other miscellaneous improvements. 
 
Water Treatment Plant Clearwell Addition, City of Tamarac 
Construction of the addition of a new filter effluent clearwell complete with contact flow channels, transfer pumping 
system, backwash supply pumping system, controls, electrical, and other miscellaneous improvements. 
 
Miscellaneous Water Treatment Plant Improvements, City of Coral Springs 
Engineering services for the preliminary design, final design, permitting, bidding phase, and engineering services during 
construction for the rehabilitation of the filters, piping modifications, chemical feed addition, and other general repair to 
an existing 16 MGD WTP. 
 
New Lime Storage/Feed Facility, City of Coral Springs 
Replacement of existing lime slurry storage and feed facilities including new 200 ton lime storage silo, 3 lime slaking 
process trains, 3 lime slurry storage tanks, and 6 variable speed lime slurry feed pumps. This system is designed for the 
provision of lime slurry addition to 4 existing Accelator softening units.  The equipment and controls are located and 
configured within a new CMU structure at the Coral Springs Water Treatment Plant. 
 
Rehabilitation of Thickeners 1 and 2, City of Coral Springs 
Eckler Engineering provided the evaluation, preliminary design, final design, bidding assistance and engineering services 
during construction for the rehabilitation of two (2) existing lime sludge gravity thickeners. The two (2) existing 45 foot 
diameter, 12 foot SWD thickeners were experiencing operational issues due to torque related structural fatigue and age 
related maintenance. The overall scope of the project was the removal and replacement of the two (2) thickener 
equipment mechanisms. The proposed design included increase of the torque resistance capability of the rake 
mechanism, provision of additional maintenance access space to the thickener drive and lift components, new controls 